
7

8

9

17

18

19

20

21 22

16

15

14

13
12

11

10

6

1

23

5

4

KEY DESCRIPTION QTY PART
NO. NO.

1 Glide 4 CR1011-3
2 Leg 4 CR1011-7
3 Foot Ring 1 CR1011-8
4 1/4-20 x 11⁄4″ Phillips Serrated Washer Pan Head Screw 4 CR1011-9
5 Cylinder Support Tube 4 CR1011-10
6 5/16″-18 Fiber Hex Nut 4 CR1011-11
7 5/16″ Lock Washer 4 CR1011-12
8 5/16″ Flat Washer 4 CR1011-13
9 Hub Bracket 1 CR1011-14
10 5/16-18 x 2″ Carriage Bolt 4 CR1011-15
11 Lift Assembly 1 CR1011-4
12 Hub Cover 1 CR1011-16
13 1/4-20 x 1″ Phillips Serrated Washer Pan Head Screw 4 CR1011-17
14 1/4″ Flat Washer 4 CR1011-18
15 Control Assembly 1 CR1011-19
16 Left Back Bar Support Bracket 1 CR1011-20
17 Seat 1 CR1011-1
18 Knob 2 CR1011-21
19 Right Back Bar Support Bracket 1 CR1011-22
20 Back Bar 2 CR1011-23
21 1/4-20 x 2″ Phillips Serrated Washer Pan Head Screw 4 CR1011-24
22 Back 1 CR1011-25

PARTS LIST


